Sizewell C | / | P1- For Implementation | 14-Apr-2025 | NOT PROTECTIVELY MARKED

NOT PROTECTIVELY MARKED __——m™m™™——

101492171 1 P P
Revision 01 I Z VWV

The power of good for Britain

Sizewell C Project

Construction Water Discharge Activity Permit
Application MDS/CWDA/13
Supporting Information Document

© Copyright 2025 Sizewell C Limited. All rights reserved.

Sizewell C Limited. Registered in England and Wales. Registered No. 09284825. Registered Office: 25 Copthall Avenue, London, England, EC2R 7BP

Template No: SZC-SZ0000-XX-000-TEM-100000 UNCONTROLLED WHEN PRINTED
Template Revision: 02
NOT PROTECTIVELY MARKED Page 1 of 75
Copyright 2025 SZC Limited. All rights reserved.



Sizewell C | / | P1- For Implementation | 14-Apr-2025 | NOT PROTECTIVELY MARKED
[...]
undertaken for chromium and zinc. The full-scale modelling indicated that dispersion plumes for both
determinands would remain localised and would not lead to significant impacts on water quality or biological
receptors. Further detail can be found in the assessment in Appendix B.

The construction water discharge assessment is based on results from tests conducted in 2014 alongside the
pump tests conducted in 2020. Some of the substances from the 2020 tests yielded results with elevated limits
of detection (LOD) e.g. cadmium and mercury. The results are reported as ‘less than’ these elevated LOD. These
elevated LOD were not targeted, and discussions with the analytical laboratory indicate these elevated LOD
were potentially caused by suspended solids content in samples, impacting the sensitivity of the laboratory
tests. These <LOD results are sometimes an order of magnitude higher than the positive results achieved for
the same substances in the 2014 analysis, indicating that the true concentrations of these substances are likely
to be more accurately reflected by the 2014 results than the 2020 results. Nevertheless, for conservatism, the
<LOD results were taken forward in the water discharge assessment (using the LOD figures as if they were
positive).

Using this approach, the annual load limits for cadmium and mercury would be exceeded by a peak
groundwater flow (250I/s) during initial drawdown periods only. However, this approach is not considered to
accurately reflect reality. As stated above, the 2014 results (with recorded positive values) are considered to
more accurately represent the true concentrations of these substances in the groundwater. When these
substances are modelled using the 2014 results, the annual load limits are not exceeded by this peak flow
duration (or any other anticipated groundwater discharge flow/duration).

Based on the 2014 results and the fact that the 2020 results are <LOD and not quantified measurements, it is
concluded that the average cadmium and mercury concentration of the groundwater will not lead to an
exceedance of the respective significant load limits. To demonstrate the validity of this conclusion, a sampling
and analysis programme will be developed such that groundwater effluent samples are routinely analysed for
the relevant determinands. It is envisaged this programme will be set out in advance of commissioning the
associated systems and plant, and its requirement could be included as a pre-operational condition in the
permit.

Therefore, based on the Surface Water Pollution Risk Assessment outcomes, and the TSS results from the 2020
pump tests, the optimised strategic approach for MCA groundwater management is considered to be to
implement a monitoring protocol such that groundwater flows are monitored for total suspended solids, for
example by using anin-line TSS probe at an appropriate location of pipework, prior to discharge. Provided the
TSS is below a proposed threshold of 250mg/I, the groundwater will be discharged to the pumping station
before feeding into the CDO collection chamber and then discharged without treatment. Should the TSS rise
above 250mg/l, the groundwater will be diverted, for example by using a diversion valve linked to the
monitoring system, to a suitable groundwater treatment facility for treatment. This strategy will ensure that
no groundwater will be discharged from site with TSS concentrations higher than what could be achieved
through the groundwater treatment facility, while minimising any unnecessary and costly treatment of large
volumes of groundwater.

Using this approach, under normal operating conditions, it is not anticipated that groundwater will require
treatment prior to discharge. However, it is anticipated that groundwater produced very early in a well’s
construction is more likely to require treatment due to higher TSS. It may be possible to monitor the water
quality from individual wells and direct any water which requires treatment from the well to a local treatment
facility. This method would further minimise unnecessary treatment of groundwater. It is recognised that this

Sizewell C Limited. Registered in England and Wales. Registered No. 09284825. Registered Office: 25 Copthall Avenue, London, England, EC2R 7BP

Template No: SZC-SZ0000-XX-000-TEM-100000 UNCONTROLLED WHEN PRINTED

Template Revision: 02 NOT PROTECTIVELY MARKED Page 42 of 75
Copyright 2025 SZC Limited. All rights reserved.



Sizewell C | / | P1- For Implementation | 14-Apr-2025 | NOT PROTECTIVELY MARKED

NOT PROTECTIVELY MARKED

Document Reference 101492171 1

S Sizewal| C
MDS/CWDA/13 PERMIT APPLICATION The power of good for Britain
SUPPORTING INFORMATION DOCUMENT

method would require sufficient monitoring protocols to enable the determination of any individual well which
is producing water which requires treatment.

The design for the suitable groundwater treatment facility (if it is required) has not yet been finalised and is
subject to final contractor engagement. The treatment plant would have sufficient capacity to treat required
groundwater flows and is expected to constitute a supplier package treatment plant.

The groundwater influent water quality parameters can be found in detail in the assessment in Appendix B.
The treated groundwater effluent water quality parameters are the same as those for surface water and can
be seen in Error! Reference source not found. above.

4.3 Discharge of Treated Foul Water from the MCA

4.3.1 Methodology Applied to Foul Water Treatment Calculations

The figures provided within this application for flow rates from foul water package treatment plants (PTPs)
(see Table 4.1 above) have been calculated using the daily flows and loads methodology that is typically applied
to these types of discharges from sewage treatment plants (i.e. calculated by population equivalent).
Experience from similar projects has also been incorporated where relevant. The figures are based on peak
population numbers. Because the daily flows and loads will vary, they have been calculated at a high level (i.e.
greatest population on site). Current designs are based on an assumption that food may be both prepared on
site and served in canteens.

4.3.2 Calculation of Foul Water Volumes:

A Utilities Strategy has been developed throughout the design phase of the project which has underpinned the
design and delivery of utilities required throughout the construction phase. The Strategy has been informed
through an iterative demand profile, which has been updated through the design phase, and will continue to
be so.

To inform the calculations for utilities required for foul wastewater treatment specifically, a Potable and
Industrial Water Demand Strategy has been developed.

The demand profile for foul water has been produced. The below points summarise the methodology of the
calculations used to produce this profile:

e a potable water mass balance across the MDS, and offsite associated developments, has been
produced and used as an input to the demand calculations for foul water utility requirements;

e the output demand profile from this calculation set has then been utilised to inform the foul network
flow rates over time;

e the foul demand profile is based upon the potable water demand profile which assumes the following
values: accommodation 120l/head/day; site worker 35 I/head/day and office worker 50 I/head/day;
and

o the foul water generated on site is calculated by assuming 100% of potable water used ends up in the
foul water network, with 10% added to account for infiltration, so 110% of the potable water demand
is estimated to be delivered into the foul water output.

4.3.3 MCA Foul Water Treatment - HAJ 1.1

There will be a foul water package treatment plant implemented to treat foul water arising from facilities and
buildings within the MCA (referred to as ‘HAJ 1.1’). There will be an incoming gravity-fed pipe which transfers
foul water to a terminal (or inlet) pumping station, from where the effluent flow is fed into the PTP. The PTP

Sizewell C Limited. Registered in England and Wales. Registered No. 09284825. Registered Office: 25 Copthall Avenue, London, England, EC2R 7BP

Template No: SZC-SZ0000-XX-000-TEM-100000 UNCONTROLLED WHEN PRINTED
Template Revision: 02
NOT PROTECTIVELY MARKED Page 43 of 75
Copyright 2025 SZC Limited. All rights reserved.



Sizewell C | / | P1- For Implementation | 14-Apr-2025 | NOT PROTECTIVELY MARKED

Document Reference 101492171

Revision 01

MDS/CWDA/13 PERMIT APPLICATION

NOT PROTECTIVELY MARKED

SUPPORTING INFORMATION DOCUMENT

then discharges, via pipeline, the treated effluent to a pumping station. The pumping station transfers the
effluent to the CDO collection chamber for discharge to the North Sea.

The proposed PTP process requirements for HAJ 1.1 are the same as described below for HAJ 1.2 (i.e., to be
based on Moving Bed Biofilm Reactor (MBBR) technology). This will be finalised however once treatment plant
suppliers have been appointed for the PTP design and operation.

HAJ 1.1 is expected to comprise a modular above-ground PTP that can be easily decommissioned and removed
from the site at the end of the construction phase of the project. The overall treatment process is based on
MBBR technology. The PTP is expected to include, but not be limited to, the following process elements:

a terminal (or inlet) pumping station with 2no. submersible pumps (duty / standby);

inlet screening where incoming foul water will enter the screen for removal of solids and fibrous
materials;

MBBR tanks along with MBBR blowers for aeration. The MBBR provides biological treatment and
removes / reduces BOD and ammonia;

lamella clarifier with desludging pumps for settlement of fully aerated effluent from the MBBR tanks.
Settled sludge at the bottom of the clarifier is to be discharged to a sludge holding tank (for removal
offsite). Dissolved air flotation may also be considered as an option for post-MBBR settlement;

return liquor pumping station; and

a flocculation stage may be required before final clarification (lamellas). Chemical dosing may be
required but this is dependent upon the MBBR package technology supplier’s design.

Figure 4.2 below outlines the expected process.

FOUL WATER FROM;, TERMINAL PS

TERMINAL MH

MBER PACKAGE

BYPASS
‘ Y LAMELLA | FINAL EFFLUENT
i ‘ B SCREEN = MBBR TANKS CLARIFIER |
‘ - | ‘ y
I
S ‘ . COMBINED PS
(PART OF
MBBR AIR BLOWER PACKAGE
EW0342)
w CDO DISCHARGE
o
Qlw
Sz
=
it
=]
RETURN |
LIQUOR PS SLUDGE
SLUDGE HOLDING TANK
TANKERED <t
OFF SITE

Figure 4.2- HAJ 1.1 Process diagram

Source: SZC-EW0341-ATK-XX-HAJ-XXXXXX-SPE-UTI-900001 P4.Teamcenter Reference 101265304

Table 4.4 below sets out the anticipated flow requirements for the HAJ 1.1 PTP.

Sizewell C Limited. Registered in England and Wales. Registered No. 09284825. Registered Office: 25 Copthall Avenue, London, England, EC2R 7BP

Template No: SZC-SZ0000-XX-000-TEM-100000  UNCONTROLLED WHEN PRINTED
NOT PROTECTIVELY MARKED Page 44 of 75

Template Revision: 02

Copyright 2025 SZC Limited. All rights reserved.

Sizewel|| C

The power of good for Britain

NOTE 1



NOT PROTECTIVELY MARKED

Document Reference 101492171

Revision 01

MDS/CWDA/13 PERMIT APPLICATION
SUPPORTING INFORMATION DOCUMENT

Sizewel|| C

The power of good for Britain

Table 4.4 - HAJ 1.1 Incoming Flows

Package Treatment . Average Flow Instantaneous peak
Plant Population e Average Flow (I/s) flow (I/s)
MCA (HAJ 1.1) 6,255 708.4 8.2 24.8

The maximum flow rate from HAJ 1.1 to the CDO collection chamber is 24.8 |/s.
The maximum daily discharge volume from HAJ 1.1 to the CDO collection chamber is 2143 m3/day.

This has been calculated based on the Potable and Industrial Foul Water demand calculations, using the
methodology outlined above.

The anticipated NGR of the HAJ 1.1 treatment plant is TM 47552 64368.
Table 4.5 below sets out the anticipated influent water quality for HAJ 1.1.
Table 4.5 - HAJ 1.1 Influent Water Quality

Package Treatment Plant

Average SS Load (kg/day)

Average BOD Load
(kg/day)

Average NH3-N Load
(kg/day)

MCA (HAJ 1.1)

140

112

16.8

Sizewell C | / | P1- For Implementation | 14-Apr-2025 | NOT PROTECTIVELY MARKED

Table 4.6 below sets out the performance specification final water effluent quality from HAJ 1.1 (after

treatment).
Table 4.6 - HAJ 1.1 Final Effluent Water Quality
Parameter Upper Tier Value Unit
BOD after secondary treatment 40 mg/|
SS after secondary treatment 250 mg/|
Ammonia as N (NH3-N) 60 mg/|

It is notable that the surface water pollution risk assessment in Appendix B concludes that the maximum
ammoniacal nitrogen (Ammonia as N) content in the treated effluent could be up to 73.5 mg/L whilst still
passing the Screening Test 5 and based on conservative mixing and un-ionised ammonia partitioning
assumptions. Therefore, an upper tier ammoniacal nitrogen value of 60mg/| is proposed for the foul water
treatment plants HAJ 1.1, HAJ 1.2 and HAJ 1.3. Performance specifications for the treatment plants state that
a concentration of 20mg/l can be achieved by the proposed treatment methods. However noting that
ammoniacal nitrogen concentrations up to 73.5mg/l pass the screening tests, and noting operational
experience from Hinkley Point C construction site - a comparable project which has required permit variations
to increase ammoniacal nitrogen concentrations from their equivalent plant, a final effluent value of 60mg/L
for this parameter is considered appropriate to provide some operational flexibility for the treatment plant
whilst minimising risk to the environment.

An upper tier value of 250mg/| for suspended solids is proposed for each of the foul water treatment plants
HAJ 1.1, HAJ 1.2 and HAJ 1.3. While the treatment plants will be designed to achieve a final water quality of
60mg/l suspended solids, it is noted that 250mg/L is within the natural range of suspended solids expected at
the discharge location, and a discharge at this concentration passes the screening assessment carried out
(Section 5.1 provides further detail on this point). 250mg/| is therefore considered an appropriate final effluent
value for this parameter as it would pose a negligible risk to the marine environment whilst providing some
operational flexibility for the treatment plant.

The discharge duration is currently expected to be from October 2026 — ~2040.

Sizewell C Limited. Registered in England and Wales. Registered No. 09284825. Registered Office: 25 Copthall Avenue, London, England, EC2R 7BP

Template No: SZC-SZ0000-XX-000-TEM-100000 UNCONTROLLED WHEN PRINTED
Template Revision: 02
NOT PROTECTIVELY MARKED
Copyright 2025 SZC Limited. All rights reserved.

Page 45 of 75



Sizewell C | / | P1- For Implementation | 14-Apr-2025 | NOT PROTECTIVELY MARKED

NOT PROTECTIVELY MARKED

Document Reference 101492171 1

S Sizewal| C
MDS/CWDA/13 PERMIT APPLICATION The power of good for Britain
SUPPORTING INFORMATION DOCUMENT

It is anticipated that commissioning flows will be recirculated through the system where possible until the
water quality is demonstrably compliant. Where this is not possible, some commissioning flows may require
removal via tanker for disposal off-site at a suitably licensed facility. A commissioning plan will be developed
when the specific plant design is finalised and can be shared with the EA in advance of commissioning if
required. Please note that different plant is expected to be commissioned at different times.

4.4 Discharge of Treated TCA Foul Water

This discharge stream comprises the following inputs:
e treated foul water from the Western TCA via PTP HAJ 1.3; and
e treated foul water from the Eastern TCA via PTP HAJ 1.2

Each of the sections below explains the above inputs in more detail.

441 Western TCA Foul Water Treatment - HAJ 1.3:

A PTP will be implemented to treat foul water originating from facilities and buildings in the western TCA,
including the accommodation campus. HAJ 1.3 will also treat septic flows (cess) from welfare facilities.